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TESTS CONDUCTED (AS REQUESTED BY THE APPLICANT)

1 FLAMMABILITY TEST (FTMS 191 METHOD 5903-1978):

TEST METHOD

THE APPARATUS AND METHODS OF TESTING WERE THOSE DESCRIBED IN FEDERAL TEST
METHOD STANDARD NO. 191 METHOD 5903-1978:

TEST RESULT
DAMAGE LENGTH

WARP FILLING
(INCHES) (INCHES)
4 4=1./2
5~1.8 5-1/4
4 5
6—1./8 5-1/8
5=~7/8 4-1/8
AVERAGE : 5

AFTERFLAME TIME

WARP FILLING

NIL NIL

NIL NIL

NIL NIL

NIL NIL

NIL NIL
AVERAGE : NIL

AFTERGLOW TIME

WARP FILLING

NIL NIL

NIL NIL

NIL NIL

NIL NIL

NIL NIL
AVERAGE : NIL

REMARK : NIL - DID NOT IGNITE, NO FLAME SPREAD TIME WAS RECORDED.
THE FABRIC WEIGHT OF THE SAMPLE IS 2.1 0QZ/¥YD?.
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